Tender for Comprehensive Annual Maintenance Contract for the
Water Treatment Plant (WTP), Sewerage Treatment Plant (STP), Effluent
Treatment Plant (ETP), Fire Fighting System and fountains/water bodies at the
High Commission of India complex, Baridhara - Dhaka

TENDER NO.: DACI/ADM/885/02/2021
Dated: 12.01.2021

Last date for submission of bid: 09.02.2021

High Commission of India
Plot No. 1-3, Park Road, Baridhara, Dhaka-1212.

AMC for Water/Sewerage/Effluent Treatment Plant Page 1 of 28



No. DAC/ADM/885/02/2021
High Commission of India, Dhaka
Administration Wing

Dhaka , dated 12.01.2021
NOTICE INVITING TENDER

High Commission of India, Dhaka invites Tender under two bid system from registered and authorized firms/
service agencies for Comprehensive Annual Maintenance Contract (AMC) for Water Treatment Plant (WTP),
Sewerage Treatment Plant (STP), Effluent Treatment Plant (ETP), Fire Fighting System and fountains/water bodies
at the premises of the High Commission of India, Dhaka at Plot No. 1-3, Park Road, Baridhara, Dhaka-1212.

2. The tender document can be downloaded from the websites http://www.eprocure.gov.in
http://www.mea.gov.in and http://www.hcidhaka.gov.in from 12.01.2021 onwards. The document may also be
purchased from the office of Head of Chancery, HCI, Dhaka on payment of BDT 500 (Taka Five Hundred only) IN
CASH_(from Sunday to Thursday from 1000 hrs to 1600 hrs). In case, a firm has downloaded the tender document
from the official website of the High Commission of India, Dhaka, i.e. www.hcidhaka.gov.in , it must ensure that the
requisite tender fee is enclosed in the form of an Account Payee Demand Draft from any of the commercial banks in
favour of “High Commission of India, Dhaka” along with its technical bid, failing which the tender will be treated as
incomplete and will be ignored. Please note that any corrigendum/addendum in the above tender document, if
required, will be hosted in the website of the High Commission of India, Dhaka, as given above.

3. The interested firms/service agencies should submit the bids in two separate sealed covers, superscribed as
“Technical Bid” and “Financial Bid”. Both sealed covers should be put in a single envelope superscribed as “Tender
No. DAC/Adm/885/02/2021 for AMC for WTP/STP/ETP”. The envelope should be addressed to “The Head of
Chancery, High Commission of India, Plot 1-3, Park Road, Baridhara, Dhaka-1212". The envelope should then be
dropped at the Reception of the High Commission of India, Dhaka at the address given above. Please note that
tender document will not be accepted after the expiry of stipulated date and time (09.02.2021 till 1700 hrs) for the
purpose under any circumstances.

4. The Earnest Money Deposit (EMD) of BDT 25,000/- (Taka Twenty Five Thousand only) in the form of
Account Payee Demand Draft/Pay Order drawn in favour of “High Commission of India, Dhaka” is required to be
submitted along with tender bids. Bids shall not be considered in case the EMD is not submitted and would be
rejected summarily.

5. The bidders have an option to submit, in lieu of EMD of BDT 25,000/-, a judicially valid Undertaking to the
effect that if they withdraw or modify their bids during the period of validity, or if they are awarded the contract and
they fail to sign the contract, or to submit a performance security before the stipulated deadline, they will be
suspended for a specified time period from being eligible to submit bids for contracts with the High Commission of
India.

6. The Technical Bids will be opened on 10.02.2021 at 1600 hrs by a Committee authorized by the Competent
Authority of the High Commission. The financial bids of only those bidders, whose Technical Bids are found
responsive, shall be opened by the Committee authorized for the purpose. The pre-bid site visit may be conducted
on 19.01.2021 between 1430 hrs to 1530 hrs, following which a pre-bid meeting will take place in the High
Commission of India, Plot No. 1-3, Park Road, Baridhara, Dhaka-1212. For any queries regarding the tender, please

send a mail to admn.dhaka@mea.gov.in.

7. The Competent Authority reserves the right to reject any or all the bids, or cancel the tender, without
assigning any reason and the decision of the competent authority of the Mission shall be final and binding.

(Lavanya Kumar K.R.)
Tel No +880-02-55067330 First Secretary (HOC)

AMC for Water/Sewerage/Effluent Treatment Plant Page 2 of 28



LETTER OF BID

Dated: ............, 2021
To,
The Head of Chancery
High Commission of India,
Plot No. 1-3, Park Road, Baridhara,
Dhaka-1212.

Ref: Invitation for Bid No. DAC/ADM/885/02/2021 dated January 12, 2021

We, the undersigned, declare that:

We have examined and have no reservations to the Bidding Documents,
including Addenda issued in accordance with Instructions to Bidders,

2. We offer to execute in conformity with the Bidding Documents for AMC for Water
Treatment Plant (WTP), Sewerage Treatment Plant (STP), Effluent Treatment Plant
(ETP), Fire Fighting System and fountains/water bodies at the High Commission of
India, Dhaka at Plot No. 1-3, Park Road, Baridhara, Dhaka-1212.

3. Our bid shall be valid for a period of 180 days from the date fixed for the bid
submission deadline in accordance with the Bidding Documents and shall remain
binding upon us and maybe accepted at any time before the expiry of the period.

4. If our bid is accepted, we commit to submit a Performance Security Deposit in
accordance with the Bidding Documents.

5. We also declare that the Government of India or any other Government body has
not declared us ineligible or blacklisted us on charges of engaging in corrupt, fraudulent,
collusive or coercive practices or any failure/lapses of serious nature.

6. We also accept all the terms and conditions of this bidding document and
undertake to abide by them, including the condition that you are not bound to accept
highest ranked bid / lowest bid or any other bid that you may receive.

Yours sincerely,
Authorized Signatory

(Authorised person shall attach a copy of Authorization for signing on behalf of Bidding
company)

Full Name and Designation

(To be printed on Bidder's letterhead)

AMC for Water/Sewerage/Effluent Treatment Plant Page 3 of 28



11

1.2

1.3

1.4

15

1.6

DATES TO REMEMBER

Events Date
Notice Inviting Tender 12.01.2021
Sale of tender document 12.01.2021

(1000 - 1600 hrs on all working
days - Sunday to Thursday)

Site visit 19.01.2021

(1430 - 1530 hrs)
Pre-bid meeting 19.01.2021 - 1530 hrs
Last date of Tender Submission 09.02.2021 - 1700 hrs
Opening of Technical Bids 10.02.2021 - 1600 hrs

Opening of Financial Bids (of only those | Date to be intimated later
who qualify in the minimum eligibility
criteria)

GENERAL INSTRUCTIONS

For the Bidding / Tender Document Purposes, the High Commission of India,
Dhaka shall be referred to as 'Client' and the Bidder/Successful Bidder shall be
referred to 'Contractor and / or Bidder or interchangeably.

The tender document can be downloaded from the websites of
http://www.eprocure.gov.in, httt:/Mmwww.mea.gov.in and http://www.hcidhaka.gov.in from

12.01.2021 onwards. The last date of submission of bids is 09.02.2021 till 1700 hrs.

While all efforts have been made to avoid errors in the drafting of the tender
documents, the Bidder is advised to check the same carefully. No claim on
account of any errors detected in the tender documents shall be entertained.

The bidder shall submit the copy of the authorization letter / Power of Attorney as
the proof of authorization for signing on behalf of the Bidder.

All Bidders are hereby explicitly informed that conditional offers or offers with
deviations from the conditions of Contract, the bids not meeting the minimum
eligibility criteria, Technical Bids not accompanied by EMD of requisite
amount/format, or any other requirements, stipulated in the tender documents
are liable to be rejected.

The bidder has the option that in lieu of the EMD, it can submit a judicially valid
Undertaking to the effect that if the bidder withdraws or modifies its bid during the

AMC for Water/Sewerage/Effluent Treatment Plant Page 4 of 28




1.7

1.8

1.9

period of validity, or if it is awarded the contract and it fails to sign the contract,
or to submit a performance security before the stipulated deadline, it will be
suspended for a specified time period from being eligible to submit bids for
contracts with the High Commission of India.

The Parties to the Contract/Agreement shall be the successful bidder (to whom
the work has been awarded) and the Client, High Commission of India, Dhaka.

For all purposes of the contract including arbitration thereunder, the address of
the bidder mentioned in the bid shall be final unless the bidder notifies any
change of address by a separate letter sent by registered post with
acknowledgement due to the High Commission of India, Dhaka. The bidder shall
be solely responsible for the consequences of any omission or error to notify any
change of address in the aforesaid manner.

The bidders are required to visit the site to see the actual installation for
themselves to assess the quantum of work involved before submitting the tender.
Once the tender is submitted, it will be presumed that the bidder has seen and
understood the complete work involved for each of the system.

AMC for Water/Sewerage/Effluent Treatment Plant Page 5 of 28



2. SCOPE OF WORK -

21 EQUIPMENT/MACHINERY

i) Sewagel/Effluent/Water Treatment Plant

The Plant is based on the following parameters:

Daily average flow : 90 m3/day

PH : 6.5-8.5

BOD5 ; 300 - 400 mg/l
S.Solids : 200 - 450 Mg/l
COD ; 600 - 2000 mg/I
Oil & Grease : 50 - 100 mg/L
Inlet level : 2.5 Mtr. - 3 Mtr.
Effluent discharge standard after treatment:-
PH : 6.0 - 8.5

BODS5 : less than 20 mg/i
S. Solids : less than 20 mg/i
COD : less than 100 mg/i
Oil & Grease : less than 5 mg/i

The STP consists of following:-

Perforated bar screen chamber including 2 nos. S.S. bar screen of size 400mm X
500 mm

R.C.C. collection cum equalization sump for housing the submersible non clog sewage
lifting pumps. Provision - 20 m3 capacity

M.S. fabricated with FRP lining aeration tank with air diffuser and piping. Fine air bubble
jet diffuser with EPDM seat (capacity / volume of aeration tank = 35 m3 approx.)

Pre fabricated M.S. FRP 3mm thick lined secondary tube setting tank (tube settler)
hopper bottom type

Pre fabricated M.S. FRP 3mm thick lined Chlorine contact cum treated effluent tank
with inlet/outlet, drain connection (10m3 capacity approx)

Pre fabricated M.S. FRP 3mm thick lined Sludge thickener cum digestor (Sludge holding
tank) (15m3 capacity approx.)

R.C.C. water tank of 50 KL capacity to collect the treated water with inlet/outlet, drain,
overflow connection, vent etc.

Air diffuser system with 2 nos. twin type air blower of capacity 100m3/hr. at the pressure
of 0.45 kg/cm2 each including fine bubble membrane type diffusers complete with valves
& air distribution grid .

R.C.C. Plant room drainage sump to collect the waste water from the back washes,
drains etc. With 300 LPM at 10 Mtr.

EQUALIZED WASTE WATER TRANSFER PUMPS: Capacity 5 m3 /hr @ 10 m
head

DIGESTED SLUDGE DISPOSAL PUMP: Capacity 5 m3/hr @ 15 m head

AMC for Water/Sewerage/Effluent Treatment Plant Page 6 of 28



U.V. SYSTEM: U.V. System with high output UV Lamps suitable quartz jackets
& MOC reactor UV dosing (uw-sec/cm2 @ EOL>60,000 monitoring system etc.
FILTER FEED PUMPS: Capacity 6 m3 /hr @ 30-35 m head.

MULTIGRADE SAND FILTER:

Capacity - 6 m3/hr

Filtration rate - 18-20 m3/m2/hr

Max. operating pressure - 3.5kg/sg.cm

Test pressure - 5.5m kg/sg.cm

Suggested diameter - 650 mm
ACTIVATED CARBON FILTER :

Capacity - 6 m3/hr

Filtration rate 15-17 m3/m2 hr

Suggested diameter of activated carbon filter - 700 mm (approx)
Max. operating pressure - 3.5kg/sg.cm

Test pressure - 5.5kg/sg.cm

Water Treatment Plant :

Compact self contained hydro pneumatic system for domestic water including the
following:

2 No. Stainless steel centrifugal pumps with TEFC motor mounted on a common
base frame, including common suction header with flange for inlet connection,
common outlet header with flange for outlet connections and inter connecting
piping with isolating valves, non return valves. Pressure gauge with isolation cock
etc

Duty of each pump

i) Flow rate = 300 LPM

i) Cutin pressure = 1.5 kg/ sqcm

iii) Cutout pressure = 3 kg/ sqcm

1 Nos Precharged diaphrgam pressure vessel Pre fabricated M.S Vessel with
ISCO Bettyle membrane Varem or equivalent make (Food Grade) capacity 500
litres with charging connections to Inlet/ outlet header with necessary flanges,

gaskets, isolating valves, nuts/ bolts etc

Set of accessories such as pressure transducers, inter connecting power and
control cabling etc.

Computerised Control Panel with selector switches for automatic alternate
running of pumps, sensor switch for dry running protected, short circuit & over-
load protection, single phase preventor, system operational on 24 V , contactors,
fuses, Ammeter Voltmeter, indicating lamps ON/OFF push buttons etc.

50mm dia water meter with all internal parts in gunmetal or brass, strainer,
flanged distance piece for easy removal in future 100 mm dia, boulder type pres-
sure gauge and isolated cock

Hardness upto 500 PPM

FRP Pressure Filter 15,000 LPH capacity,

AMC for Water/Sewerage/Effluent Treatment Plant Page 7 of 28



Fixing Chlorination system consisting of electronic metering type dozing pump,
80W motor of working pressure 3 kg/sqcm ASIA-LMI or equivalent make
complete with/and polythene inter-connecting pipe of 15mm dia, PVC valves,
PVC/HDPE dosing tank of 100 Litres capacity.

Monoblock pumps with bronze impeller having suitable electric motor working at
415 V 50 cycles/second, three phase A.C. power supply, necessary civil
foundation in cement concrete 1:2:4 ( 200mm high) M.S. base plate

2 No. monoblock centrifugal pumps with 3 H.P. motor having a capacity of 4.5
LPS at 24m head with control panel for 2 pumps having timer switch for alter-
nate operation of pumps with electrical wiring, earthing, accessories etc.,

iii) FOUNTAINS/WATER BODIES/FIRE FIGHTING SYSTEM

Servicing and maintenance of all the water bodies/fountains located in the front
side of the Chancery building, in the Mughal Garden area and in the High
Commissioner’s Residence.

The work under the ‘Scope of Work’ of this tender also includes other services
with the HCI Complex where pumping of water, water flow is involved like in the
fire fighting system, etc.

2.2 BREAKDOWN MAINTENANCE

The Contractor shall also undertake to provide a comprehensive breakdown
service whereby qualified technicians shall attend to each breakdown as soon as
practicable after a breakdown is reported and carry out immediate remedial work
at a reasonable speed according to the nature of the breakdown. Any faulty
equipment or components shall be quickly replaced.

2.3 General Terms & conditions and Scope of work

2.3.1 The tender is for Comprehensive Annual Maintenance of WTP, STP, ETP, Fire
Fighting System and Fountains/water bodies in the new Chancery complex in the
High Commission of India, Dhaka, including High Commissioner’s Residence
and Staff Housing Block. The Contractor shall provide maintenance services for
the above mentioned security systems for a period of 1 (one ) year, after which
the AMC may be extended for a period of two years on year to year basis (total
for three years) depending on the performance of the contractor on the same
terms and conditions as were agreed upon in the first year of the contract. The
firms / agencies/ contractors who wish to quote are required to visit and examine
the whole systems and satisfy themselves before submitting their offers and to
apprise themselves about the plant and equipment, accessories and parts of the
complete systems.

2.3.2 LOG-BOOK for recording of parameters related to Sewage Treatment Plant shall